



## *Certificate of Boiler Efficiency*

The Fröling P4 Pellet Boiler has been tested in accordance with European Norm 303-5 by TÜV, an accredited independent laboratory. All Fröling P4 boiler models have been tested. The lowest tested efficiency for any model is 90.9% (LHV) or 84.2% (HHV). Maximum tested efficiency for any model is 95.7% (LHV) or 88.6% (HHV).

Under penalties of perjury, I declare that I have examined this certification statement, and to the best of my knowledge and belief, the facts are true, correct, and complete.

Scott W. Nichols  
President

4 Britton Lane | PO Box 285 | Lyme, NH 03768 | 800.782.9927 | 603.795.9100  
[www.tarmusa.com](http://www.tarmusa.com) | [info@tarmusa.com](mailto:info@tarmusa.com)

January 2012